
WARNING!!
Children have died from furniture tipover. Tip restraints have been 

included with this product; you must install the tip restraints according 

to these instructions in order to minimize the risk of furniture tipping.

NEVER allow children to climb or hang on furniture, including drawers or 

cabinet doors.

In addition to installing the restrains，to help prevent tip-over

1. NEVER put a TV or other heavy objects on top of this product".

2. Do not stand on the product

    Page 1 of  10



Page 2 of  10



CONSOLE TABLE

Page 3 of 10



Parts List
Label Picture Description QTY

Hardware
Label Picture Description QTY

1 Bolt (M6*20mm)

Page 4 of 10

2+1

1

3

2

Washer 12+1

M4

1

4

Metal Sheet

5

Bolt (M8*30mm) 12+1

6

M5 1

7

8

9

10

Anti-tip Wall Bracket

Expansion Plug

Long Screw (M4*40mm)

Short Screw(M4*12mm)

2

2

2+1

2

+1

Tipover Restraint Device Hardware

A Table Top 1

B Table Top Side 2

C Table Leg 2

11

Adjustable Leveling Glide 8



Assembly Preparation

Before
Beginning
Assembly:

Assembly Preparation

 

This console table has multiple parts and may require up to some 15 minutes
to assemble. To give you an overview of the console table parts, the above

picture is to help you put the various parts into perspective. Please read
through the instructions below to familiarise yourself with the parts and steps 

before assembly.

Page 5 of 10

Overview Table Top (A)

1 x2+1
2
3

x12+1
xx12+1

Table Leg (C)

A

C

C 4 xx1

B

B

TableTop Side(B)

5 xx1
6 xx1

8 x2
9

10
x2
xx2+1

11 xx2+1

7 x8



1

2

Step

Step

Page 6 of 10

A

C

C

2 x4
3 x4
5 xx1

2 x4
3 x4
5 xx1

2
3

2
3

7

7 x8

Attach table leg (C) to table top(A) with bolt (②) and washer (③).
Attention: The side of the base with an opening faces inward.

Attach another table leg(C) to table top(A) with bolt(②) and washer(③). 
Screw the adjustable leveling glide(⑦) to table leg(C).
Attention: The side of the base with an opening faces inward.



3

4

Step

Step

Page 7 of 10

1 x2
4 xx1
6 xx1

2 x4
3 x4
5 xx1

2
3B

B

1

6

Attach metal sheet (⑥) to the opening under the table leg(C) with 
bolt(①).

Attach table top side (B) to table top (A) with bolt (②) and washer(③).



5Step

Page 8 of 10

6Step

8 xx2

9 x2
10 x2

F

E

8

8

9

11 x2

11

10D

Place console table against to the wall. Mark positions and drill hol es 
on the wall for the expansion plug.Drive expansion plug (⑨) into  the 
drilled holes. Attach anti-tip strap(⑧) to expansion plug (⑨) wit h long 
screw(⑩) .

Attach long side of anti-tip wall bracket(⑧) to table top(A) with shor t 
screw(⑪).



7Step

Page 9 of 10

The console table is ready to use.



 Page 10 of 10


	页 1
	桌子301
	桌子302
	桌子303
	桌子304
	桌子305
	桌子306

